
http://www.parmacompany.com/
http://www.arenagroomer.net/


 1 
 
 
 
 

 

 

 



 2 
 
 
 
 

 

 

 
 

INDEX  

 

Introduction----------------------------------------------------------------------------------------4 

Safety Precautions---------------------------------------------------------------------------------4 

Delivery Check List-------------------------------------------------------------------------------5 

Maintenance and Field Adjustments------------------------------------------------------------5 

Reversible Chisel Points--------------------------------------------------------------------------6 

Standard Arena Groomer® Group (8ô 3 bar and 10ô 3 bar) -------------------------------------7 

Mini Arena Groomer® Group (5ô and 6ô) ---------------------------------------------------------9 

Mini Arena Groomer® Group (7ô) ---------------------------------------------------------------11 

Optional Tongue Assembly------------------------------------------------------------------------13 

Tine Spacing for Standard Arena Groomer® (8ô and 10ô Models) ---------------------------14 

Assembly Instructions----------------------------------------------------------------------------15 

Final Adjustments----------------------------------------------------------------------------------17 

Warranty--------------------------------------------------------------------------------------------18 

Warranty Registration Form--------------------------------------------------------------------20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 3 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 4 
 
 
 
 

 

 

INTRODUCTION  

 

This manual has been prepared to acquaint you with the operation and maintenance of your 

PARMA ® Arena Groomer®, and to provide important safety information.  We 

urge you to read this manual carefully.  The recommendations will help assure the 

safe and trouble free operation of your machine. 

 

When it comes to service, keep in mind that your dealer knows your Parma® Arena Groomer® 

well and is interested in your complete satisfaction.  Your dealer invites you to call him for your 

service needs both during and after the warranty period. 

 

We thank you for choosing a Parma® product and want to assure you of our continuing interest in 

your satisfaction.  You have purchased a very good machine and with proper care it will give you 

good service. 

 

 

SAFETY PRECAUTIONS 
 
!!!Always shut off engine before: 
 

1.  Leaving Tractor Seat 
2.  Lubricating 
3.  Cleaning the machine 
4.  Adjusting the machine 

 
Always block wheels before working on or under the machine. 
 
Always use adequate lights or safety warnings when transporting machine on public roads and 
after dark.  Check with your local law enforcement agencies for specific requirements. 
 
Limit towing speed to 20 mph. 
 
Never allow others to ride equipment during operation. 
 
Before transporting the machine, install an SMV emblem. 
 
Before working under a hydraulically supported assembly, block it securely or lower it to lowest 
position. 
 

 I M P O R T A N T!!  
 

 FOR YOUR SAFETY, PARMA ® ARENA GROOMER ® IS EQUIPPED WITH VARIOUS 

SAFETY DECALS.  IF ANY OF THESE DECALS SHOULD BECOME LOST OR 

WORN, THEY SHOULD BE REPLACED.  
 

 

 

 

 

 

 

 

 



 5 
 
 
 
 

 

 

DEALER AND CUSTOMER DELIVERY CHECKLIST  
 
       Give the operator's manual to the customer and ask him to familiarize himself with all 

sections of it. 
 
       Explain to the customer that when the equipment is transported on a road or highway at night or 

during the day, accessory lights and devices should be used for adequate warning to operators 
of other vehicles per local regulations. 

 
DAILY CHECKLIST:  
 
       Remove all debris from s-tines, leveling bar, and roller. 
 
       Lubricate (as instructed) all lubrication points. 
 
       Check for loose or missing bolts or parts (especially on S-Tines). 
 
       Check for undue or excessive wear of parts. 
 
       Check S-tine chisel points for normal wear.  Be sure to change the points before they wear     
     to the S-Tine. 

 
MAINTENANCE AND FIELD ADJUSTMENTS  

 

LUBRICATION  
The Rollaharrow   The pillow block bearing units are factory pre-lubricated and do not require supplemental grease 

before service life begins.  Re-lubrication, when administered correctly, can increase the life of a 
bearing substantially.  Bearing manufacturers recommend that all these bearings be greased 
daily to weekly, considering the environmental condition that these machines are exposed to.  
NOTE:  Over lubrica tion is a major cause of bearing failures.  Please re-lubricate 
conservatively.  When selecting a bearing lubrication use any lithium based NLGI #2 grease. 

 

BEARINGS Lock-Collar Type Only 
*NOTE: Lock collar bearings are NO LONGER standard on all Arena Groomer® Models. *  

** For Reference ONLY** 

When installing or replacing bearings, make sure all bearing lock collars are set correctly and 

tightened (see below). 

                                                     

                                                                                                   Direction of rotation 

 

 

 

 

 

 

 

 

 

 

NOTE: 

To avoid loosening of the lock collar, always set it in the direction of shaft rotation.   

 

 

 



 6 
 
 
 
 

 

 

REVERSIBLE CHISEL POINTS  

 
CAUTION  

The chisel points MUST be reversed and/or replaced as they wear to  

prevent damage to the S-Tine 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 7 
 
 
 
 

 

 

 



 8 
 
 
 
 

 

 

STANDARD ARENA GROOMER ® 

8ô and 10ô Models 

  

ITEM  

NO. 

QTY. 

8 Ft. 

QTY. 

10 Ft. 

PART NO. 

8 Ft. 

PART NO. 

10 Ft. 

 

DESCRIPTION 

 

1 1 1 530064 530223 Front Bar 

2 1 1 530065 530224 Rear Bar 

3 1 1 530069  Side, LH 

4 1 1 530070  Side, RH 

5 3 3 530083 530225 Tine Bar 

6 1 1 530061  Roller Adjuster, LH 

7 1 1 530062  Roller Adjuster, RH. 

8 3 9 530026  Clamp Plate 

9 1 1 530073 530226 Leveling Bar 

10 1 1 530074 530227 Roller 

11 1 1 530032  Leveling Bar Adjuster 

12 2 2 530400 530402 3-Bar Brace 

13 2 2 534104  Lower Hitch Pin 

14 1 3 530037  Center Support 

15 2 2 530398  1 ½" Pillow Block Bearing 

16 1  530110  Top Link Pin, 3/4" Category 1 

  1  340019 Top Link Pin, 1ò Category II 

17 21 27 530051  S-Tine 

18 21 27 521485  S-Tine Clamps 

19 21 27 521484 

530293 

 Chisel Points 

Optional Chromo-Alloy Point 

20 2 2 530072  Side Bar 

21 21 27 530052  Elliptical Cultivator Bolt: 3/8-16 x 1 ½ 

22 21 27   Lock Washer: 3/8" 

23 21 27   Hex Nut: 3/8-16 

24 8 4   Flat Washer: 1/2" S.A.E. 

25 36 40 530274  Hex Bolt: 1/2-13 x 1 1/4 

26 4 4   Hex Bolt: 1/2-13 x 2 

27 27 45   Hex Bolt: 1/2-13 x 3 1/2 

28 - - - - Hex Nut: İò (REPLACED by lock nut) 

29 75 93 530372  Hex Lock Nut: 1/2-13 

30 - - 530279  Lock washer: İò (REPLACED by lock nut) 

31 8 4   Hex Bolt: 1/2-13 x 1 1/2 

32 1 3 530053  Lynch Pin: 3/8 x 1 1/4 

33 2 2 534105  Bushing, Lift Arm 

34 1 1 530340  Squared Retainer Snap Pin 

      

  

 

  

 

 

 

  

      

      

 

Note: Unless otherwise noted in the 10 FT. part number column, both 

models will be the same. Quantities will vary. 
 



 9 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 10 
 
 
 
 

 

 

 

5' &  6'  ARENA GROOMER® 

 

ITEM 

  NO. 

QTY 

5 Ft.  6 Ft. 

PART NO. 

5 Ft. 

PART NO. 

6 Ft. 

DESCRIPTION 

 

 

1 1 530121 530201 Front Bar 

2 1 530127 530202 Rear Bar 

3 1 530132  Side, LH 

4 1 530133  Side, RH 

5 2 530130 530204 Tine Bar 

6 1 530142  Roller Adjuster, LH 

7 1 530148  Roller Adjuster, RH 

8 1 530140 530205 Leveling Bar 

9 1 530145 530206 Roller 

10 1 530161  Leveling Bar Adjuster 

11 2 530396 530397 Brace 

12 2 534104  Lower Hitch Pin 

13 3 530131  Center Support 

14 2 530395  1" Pillow Block Bearing 

15 1 530110  Top Link Pin, 3/4" Category 1 

16 13 15 530154  S-Tine (Point and Bolt included) 

17 13 15 530156  S-Tine Clamps 

18 13 15 530155 

530292 

 Chisel Points 

Optional Chromo-Alloy Point 

19 13 15 530157  Elliptical Cultivator Bolt: 5/16-18 x 1 1/4 w/ 

nuts & lock washers 

20 1 3 530053  Lynch Pin: 3/8 x 1 1/4 

21 32   Hex Bolt: 3/8-16 x 1 

22 21 23 530277  Hex Bolt: 3/8-16 x 1 1/2 

23 - - 530278  Hex Nut: 3/8-16 (REPLACED by lock nut) 

24 53 55 530371  Hex Lock Nut: 3/8-16 

25 - - 530279  Lock Washer: 3/8 (REPLACED by lock nut) 

26 

27       

28 

4 

1           1 

 

1            1 

1            1 

4            4 

14        17 

14        17 

 

521442 

530465 

530480 

530479 

530511 

530307 

999868 

 

 

 

 

530466 

530482 

530481 

530511 

530307 

999868 

Flat Washer: 3/8 

Pin, Locking 

Spring Tine Conversion Kit 

Tine Bar 

Tine Bar 

Square Beveled Washer 

Spring Coil Tine 

Washer, Heavy Duty 

Note: Unless otherwise noted, quantities & part numbers for 

6' Arena Groomer® will be the same as the 5' Arena Groomer®. 

 

 

 

 



 11 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 12 
 
 
 
 

 

 

 

1 

 

1 

 

530311 

  

Front Bar 

2 1 530312  Rear Bar 

3 1 530132  Side, LH 

4 1 530133  Side, RH 

5 2 530313  Tine Bar 

6 1 530142  Roller Adjuster, LH 

7 1 530148  Roller Adjuster, RH 

8 1 530314  Leveling Bar 

9 1 530315  Roller 

10 1 530161  Leveling Bar Adjuster 

11 2 530394  Brace 

12 2 534104  Lower Hitch Pin 

13 3 530131  Center Support 

14 2 530395  1" Pillow Block Bearing 

15 1 530110  Top Link Pin, 3/4" Category 1 

16 19 530154  S-Tine (Point and Bolt included) 

17 19 530156  S-Tine Clamps 

18 19 530155 

530292 

 Chisel Points 

Optional Chromo-Alloy Point 

19 19 530157  Elliptical Cultivator Bolt: 5/16-18 x 1 1/4 w/ 

nuts & lock washers 

20 3 530053  Lynch Pin: 3/8 x 1 1/4 

21 32   Hex Bolt: 3/8-16 x 1 

22 27 530277  Hex Bolt: 3/8-16 x 1 1/2  

23 - 530278  Hex Nut: 3/8-16 (REPLACED by lock nut)  

24 59 530371  Hex Lock Nut: 3/8-16  

25 - 530279  Lock Washer: 3/8 (REPLACED by lock nut)  

26 

27 

28 

 

4 

1 

 

1 

1 

4 

20 

20 

 

521442 

530467 

530483 

530484 

530511 

530307 

999868 

 Flat Washer: 3/8 

Pin, Locking 

Spring Tine Conversion Kit 

Tine Bar 

Tine Bar 

Square Beveled Washer 

Spring Coil Tine 

Washer Heavy Duty 

 

 

 

 

 

 

7ô ARENA GROOMER® 

 

ITEM

NO. 

 

QTY 

7 Ft. 

PART NO. 

7 Ft. 

 DESCRIPTION 



 13 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

TONGUE ASSEMBLY 

 

 

ITEM  

NO. 

 

QTY. 

 

PART NO. 

 

      DESCRIPTION 

 

1 

  

530190 

 

Tongue Assembly 

2 1 530189 Tongue Weldment 

3 1 990700 Ratchet Jack 



 14 
 
 
 
 

 

 

TINE SPACING  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

ASSEMBLY INSTRUCTIONS 

 

10ô ARENA 

8ô ARENA 

3 

7 1/4 
1/2 

11 1/2 11 1/2 

7 1/4 

3 














